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Name of Sample | & o Polymer Li=ion battery WI 104253 3.7V 2700mAh 9. 99Wh
English
b5 1122081745
Sample No.
EST o TR AR RS 1T R AT
Consignor NingboHuitong New Energy Technology Co., Ltd
A T R A B A
Manufacturer NingboHuitong New I-.nmg_‘. Teclmology Co., Ltd
ol = SHE R ETN AR TR B
Sl 1l 2
ﬁu?f% ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
; = 2 A Gt Fbredt T 01D
l i~
FIRAFRE | S1/56/C. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
LA ]
W, WEXE Rt
Appearance

Silvery and vellow Aluminum-plasties shell

ﬁéjﬂ'&";‘: H %’] 2022-08-29 ﬁfm']%éii H '}&]

2022-08-30 ~ 2022-09-28

Accepted Date Test Date
P L RBEARL s 2RO X )y il s SN BB o AL s st O 1L
A A Altitude simulation, Thermal testi,Vibration, b!mt k, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
ok, R OTIC R B RbRHE T D ST/SG/AC. 10/11/Rev. 7 38, 3haitfk 22K

The sample h.m |.l.lh,\i d the test items of UN Manual of Tests and Criteria
HmeEs  |ST/SG/AC. 10/11/Rev. 7 Section 38.3

Conclusion
A H  (Date) -
%‘i nf g e L i Rechargeable Single Cell Battery. /
7
Comment

FRE(uE / Ly
; /
C:gzlrg‘;ar;r;r Post Code

Apitt;)ﬁl ‘ﬂr %ejj Chizr: %1@% Compller @ﬁ

R4

Titles B AL 2 WA B 7546 (Head of Electrochemical Testing Department)
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N Name of Test Standard requirement or The o e -
o. tems Clause Number of Standard Test Result | Conclusion | Remark
;f)}).’?l&] CLES RRAET
By ST/SG/AC. L0/11/Rev. 7 38.3 43T | W E 1
1 Eﬁﬁm UN Manual of Tests and Criteria Stgﬂ/\zépendix 1 o /
Altlltlicdﬁ ST/SG/AC. 10/11/Rev. T Seetion 38.3 Test Passed
simulation T.1
lﬁﬁﬁi Cullh PubsdlF
PR WEY ST/SG/AC.10/11/Rev. 7 38,55 RUST. 2 Wk 2
2 3 LN Wanual of Tests and Criteria _— i
Thermal test |[s1/56/AC. 10/11/Rev. 7 Seetion 38.3 Test See Appendix 2 P;id /
T.2 o
AW B bl F
Rz Y ST/SG/AC. 10/11/Rev. 7 38,3 3UAT. 3 Wik 3
3 . . LN Mitnuatl of Tests and Criceria Coa : A
Vibration ST/SGZAC. 10/11/Rev. 7 Section 38,3 Test See Appendix 3 Pé;ﬁd /
T.3 i
REIN €Ul AT
it WEY ST/SG/AC. 10/11/Rev. 7 38.3 43T, 4 WIE 4
4 LN Munual of Tests amd Criteria ; sendi ey
Shock ST/SG/AC. 10/11/Rev. T Scction 48,8 Test | 0c PPendix Passed /
T. 4 . )
4 " ST/SG/AC. 10/11/Rev. 7 38.3 BUQT. 5 B % 5
5 Externl;fﬂfhort UN Manual of Tests and Criteria See Appendix 5 y /
5 - ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
circuit 1.5 )
“ %?@/«’u}ﬁﬂﬂbﬁﬁﬁ% -
¥ ST/SG/AC. 10/11/Rev. T 38.3 iREAT. 6 WA 6
6 C?"Fu%h I\ Manual of Tests and Criterin See Appendix 6 o /
ST/SG/AC. 10/11/Rev. 7 Seetion 38,3 Test Passed
T. 6
ﬁ;mﬁgﬁmwmﬁ ™
s ) ST/SG/AC. I(l/ll/Rcv.'l: 8.3 BURT. 7 Wk 7
7 UN Manual of Tests and Criteria q ond i s~
Overcharge  [sr/s6/AC. 10/11/Rev. 7 Section 28.3 Test See Appendix 7 P;ésed /
T.7
B «iwmh’:m}r o
R ST/SG/AC. 10/11/Rev. 7 38,3 RYAT. 8 W% 8
8 ﬂﬁjm*‘ UN Manuad of Tests and Criteria See Appendix 8 {}Afﬁ /
Forced discharge ?'I';S(;//\(}. 10/11/Rev. 7 Section 28,3 Test Passed ’
;}&»gﬂﬂ:ﬁ%ﬁ» PRI IS 23°C-24°C T i s < /%
Test Environment Ambient temperature:23°C-24°C;Ambient humidity:/%
Condition
BRR A /
. Test Item -
A ERBHA — — —
Subcontracted Test raxpE | 2% / R /
Condition Subcontracted | Name Post Code
Laboratory Wik / w35 /
Address Tel
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B3 1 RRTE LA | Fikebin
No. Name of Test Items Altitude simulation
\ ) REAT Before RIS Aft
A | HERS ’ REE A |2 gk |MaGE| L
%5 Sample Status RE |FHWE| RE | FHBLE | MassLoss| Residual |FE
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g AY % 1% Event
o1 IOCR B T .
ICYC Fully charged 44, 2679 4.18 44, 2653 4,18 0.01 100. 00 (6]
ICYCRER - - -
002 | oyl ol aaso19 | 415 | adse15 | 415 0.00 | 100.00 [ o
003 | et | 442268 | 416 | a4.2268 | 1.16 0.00 | 100.00 | ©
004 | yeoEERl | 438533 | 419 [ 43.8513 | 419 0.00 | 100.00 | ©
005 | errsn® | 4a17e3 | 416 [ 441760 | 416 0.00 | 100.00 | ©
006 | sseronrrw | 447069 | 418 [44.7013 | 4.18 0.01 | 100.00 | o
007 | e Rt | 451250 | 415 | 451235 | 4,15 0.00 | 100.00 | O
008 | ottt | 443846 | 416 | 44.3837 | 4.16 0.00 | 100.00 | ©
009 | paome®b 1 43.9703 | 419 | 43.9604 | 4.19 0.02 | 100.00 | ©
010 | ,aifed® 1 aas39 | 415 |42 | 415 0.00 | 100.00 [ o
\ e pefThis space intentionally
J—Fir‘ 1S S ill(;:,rll hl(;lnnkl maliy

Hik: LR V-RA D-K R-E F-RK 0-A#k. LRA. LMK, THE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BRRA 245 | B0
No. Name of Test Items Thermal test
A Hens [ B RBE A | g g in4| MaeE e
%5 Sample Status RE |FRLE RE FF 3 /& | Mass Loss| Residual | BL£
Sample Mass ocv Mass OoCcVv OCV |Other
No. /g A /g v % /% | Event
001 | | geomern 1442653 | 418 | 44.2607 | 4.10 0.00 | 98.09 [ o
002 | o SEEER 445915 | 415 | 445839 [ 4.1 0. 01 99.04 | o
003 | |oyeronin | 44.2268 | 416 | 44.2210 [ 412 0.0 | 99.04 | o
004 | yemErL 1438513 | 419 | 43.8436 | 4.14 0.01 98.81 | o
005 | e ®L 441760 | 416 | 441703 | 412 0. 01 99.04 | o
006 | ppyoiml 447013 | 418 | 446972 | 4.09 0.01 | 97.85 | o
007 | prucroml 45235 | 415 |45 s3] 41 0. 01 99.04 | o
008 | oo ®L 1 44.3837 | 4.16 | 44.3790 | .12 0.00 | 99.04 [ o
009 | proeERl o 43.9604 | 419 | 43,9552 | 4,12 0.0 | 98.33 [ o
010 | ppudfom®®l 1443129 | 415 | 443083 | 411 0.0 | 99.04 | o
LT % r. This SpaIL::ni nhLI(.;lnnLkionnl lv

Hix: LR V-IRA DK R-3E F-RX 0-AMKR. RRA. LMK, RHE. R,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 3 BRAB L4 | K9
No. Name of Test Items | vipbration
. X K L
*f& HEkA XA Before K /E After FEREL|#eemE|
%5 Sample Status RE FReE| KE | FBUE | MassLoss Residual | L&
Sample ' Mass ocv Mass ocv OCV | Other
No. /g v g /V 1% /% Event
001 | kR 144.2607| 4.10 | 44.2638 | 4.07 0.00 | 99.27 | o
002 | SRR | 44.5859 | 411 | 44.590 | 4.11 0.00 | 100.00 | o
003 | |yolomERe o lad22i0| 412 | 42252 | 412 0.00 | 100.00 | o
004 | | OGUEERL 1438456 | 414 | 43.8503 | 4.13 0.00 | 99.76 | o
005 | |yeomdRl o la41703| 412 441748 | 412 0.00 | 100.00 | o
006 | vl o |44.6972| 409 | 447013 | 4.0 0.00 | 9853 | o
007 | aqemEml oo l45.1183| 411 | 451227 | 4 0.00 | 100.00 | o
008 | peiom®Rl 1443790 | 412 | 44.3835 |  4.12 0.00 | 100.00 | o
009 | papomE®l 1439552 412 | 43.95%0 | 4.07 0.00 | 98.79 | o
010 | ,iued®l 1443083 411 [ 443122 | 411 0.00 | 100.00 | o
‘/l—F"J‘fILThiS space intentionally

iz Lk V-RA DR R F-RK 0-LR. LR, LK. L&, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . R B &4 it
No. Name of Test Items Shock

#‘% #g,,y(,{% 1&3&'5? Before 1?%‘)5 After FEiRL 5‘%']',?:@& 4

%5 Sample Status RE | FeR| RE FF &%, /& | Mass Loss | Residual | &

Sample Mass ocy Mass ocvV ocV Other

No. /s A% /g A% 1% /% Event
001 | (yerrert o | 442638 a.07 | 442635 | 406 0. 00 99.75 | o
002 | joycrorsr® | 445000 411 | 44589 | 410 0. 00 9.76 | o
003 | oyerorst | 442252 412 | aaz2a8 | 4 nn 0. 00 99.76 | o
004 | oyororsmt | 43.8503| 413 | 43.8501 | 4.12 0.00 | 99.76 | o
05 | acroerrt oo lamas| 412 | aamaa | an 0. 00 9.76 | o
006 | ssemrort 1 a4.7013| 403 | 447008 | 4.02 0. 00 9.75 | o
007 | vt | 451227 411 | 451224 | 410 0. 00 9.76 | o
008 | ool | as3835| 412 | 443832 | 411 0.00 | 99.76 | o
009 | vt o 143.9500 | 4.07 | 43.9586 | 4.06 0.00 [ 99.75 | o
010 | porll | 443122 411 |aasn7| a0 0.00 | 99.76 | o

v Jrhis space intentionally
» ‘/ 4 . 3
J‘—F—ﬁr left hlank

HiE: LRk V-RA D-ARK R-aE F-RK 0-Rk. LRA. LMK, AR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 B3 A 4% sMEH -

No. Name of Test Items External short circuit
AR | RERE | T et A
Sample No. Sample Status : e p Other Event

001 ICYéc:Eﬁ?:ﬁEged 56. 6 0

002 lCYécgﬁigéhjﬁgiged 57.2 o

003 lCYécgﬁﬁ:f%ﬁgged 56. 0 o

004 lCYéC:ﬁiﬁgﬁzijiged 57.3 0

005 ICY(I‘CIZEITE? (?Ezrgged 56.5 o

007 2501 Pully sharged 57.4 S

008 250\22(:}:5{?3& :nl';;%ged 57.5 0
LTS This space intentionally left

blank

‘é‘ii: D-%% R—ZK% F_ﬂk 0_£ﬁ¥w\ ﬁaﬁk\ i‘zi%ln
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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S 6 KRR B L AR T
No. Name of Test Items Crush
H s HaHRE HoEi@BRHRA ERALE
Sample No. Sample Status Max. Extern/at::Temperature Other Event
¢ = 7y L
ol LOYC S B 23.7 5
oLz 1cvlcm:5%9: Oc?iﬁal‘l ty 23.7 o
013 1C\rlc(:\;'acot§.3 ezt?atl ty 23.7 o
o ICYC 505 Gnncity 23.8 o
015 lcvlcm;o‘z?oéﬁf ity 23.6 o
2%
016 25c2§5r?Y5Cn";.5 Oéﬁf ity 23.7 o
M 29 4=,
019 25(??52%9?%?3%} Ty 23.6 o
| cny oY L
020 25c2\%1\5co¢s: m’é‘; ty 23.6 0
U\T’ﬁfl"l This space intentionally left

blank

&iE: D-fik F-AZK 0-RMK. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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) ; RHAA2H4 | dxd
No. Name of Test ltems | gyercharge
M5 HRRE Lt -2
Sample No. Sample Status Other Event
021 ]CYéC;S?ff::ﬁ:iged 0
022 LCKC Pty oharged 0
023 ICYéCgﬁ???sz:iged 0
024 lCYécgﬁ??f:ZE:iged 0
SCYCSE 4>
025 25C$Zc?"gﬁ\+ 'ﬁzlilf:ged 0
026 ZSngCEngj}zES%ged 0
P ,
027 zscﬁﬁcﬁﬁﬁff'fﬁfged ' 0
028 BCYCTE AL o

25CYC Fully charged

PR This space intentionally left blank

&ix: D-fRk F-RK 0-LMEK. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 BRA B L AR 5ot ] FSC FR
No. Name of Test Items Forced discharge
Sample No. Sample Status \
Other Event
029 1CYCHE A el
1CYC Fully discharged 0
030 _ LCYCHE AL
) ICYC Fully discharged Y
werste At
031 ' 1(,YC;L,,I,'115UU 0
1CYC Fully discharged
Lo AN
032 ’ ICY(‘JL_L'}]SU‘E ‘ o
1CYC Fully discharged -
1ICYCTEA T L
033 ICYC Fully discharged o
LCYCSE R ML
034 1CYC Fully discharged O
1CYCTE & BLilL
035 ICYC Fully discharged Y
1CYCSEAid T
036 1CYC Fully discharged 0
1CYCHE TR,
037 1CYC Fully discharged 0
1ICYCHE AT
038 1CYC Fully discharged 0
25CYCHER Y
039 25CYC Fully discharged 0
25CYCHE AT
040 25CYC Fully discharged 0
2BCYC5C AR T
041 25CYC Fully discharged 0
25CYCHEAT IS
042 25CYC Fully discharged 0
25CYCHE At
043 25CYC Fully discharged 0
25CYCHEAThi e
044 25CYC Fully discharged o
25CYCTE 401
045 25CYC Fully discharged 0
25CYCC 4Ol
046 25CYC Fully discharged 0
25CYCoE 0L
047 25CYC Fully discharged o
25CYCoe Al
048 25CYC Fully discharged 0

&iz: DMK F-RX 0-RMIK. AARK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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